COMPLIANCE AND
PERFORMANCE
REPORT

SEPTEMBER 2018

HUNTER
WATER

O,



Version 1.0 — 31 August 2018

Address: 36 Honeysuckle Drive, Newcastle NSW 2300
Telephone: 1300 657 657

Fax: 02 49 499414

TTY: 13 1450

Website: www.hunterwater.com.au

© Hunter Water Corporation August 2018
ISSN: 1836-3253
ABN: 46228513446

Disclaimer

Hunter Water makes every effort to ensure the accuracy of the information provided. However, Hunter Water accepts no
responsibility for incorrect information and encourages the public to contact us directly for verification.

Compliance and Performance Report 2017-18 | 2



file://///ntsrvr/corp_plan/Regulatory%20Reports/03%20IPART%20Annual%20Operating%20Licence/2017%20Op%20Licence%20Reports/Compliance%20and%20Performance/03%20Report%20Chapters/Full%20template%20(start)/www.hunterwater.com.au
[...]
and water quality complaints are reported monthly to the EMT and our Board of Directors. Key EMT members
are involved in quarterly liaison meetings with NSW Health to review the effectiveness of the DWQMS and
discuss operational issues.

Hunter Water ensures resources are dedicated to the development, review and implementation of the DWQMS
through the Water Quality Committee and a dedicated DWQMS coordinator. All our management, employees
and contractors involved in the supply of drinking water are responsible for understanding, implementing,
maintaining and continuously improving the DWQMS. All members of the EMT sit on the Management
Investment Committee which provides strategic oversight and makes recommendations on major investments
and service provision strategies and planning. Prioritisation of all capital projects includes assessment of risk
in accordance with our Enterprise Risk Management framework that includes a category for public health risk
(covering drinking water quality).

Compliance and Performance Report 2017-18 | 20




2.1.7 Significant changes to the drinking water quality management system

We proposed to make three significant changes to the Drinking Water Quality Management System during
2017-18. We notified NSW Health of these proposed changes on 19 March 2018. The proposed changes
included:

e To adopt the updated Enterprise Risk Management framework in relation to the Drinking Water Quality
Management System. This includes the introduction of risk appetite statements and applying the
revised risk rating tools for all new risk assessments undertaken.

e Revision of the future schedule of risk assessments for the 2017-2022 Operating Licence Period.

e A revision to the Criteria for Notification to NSW Health for Drinking Water Quality proposed in
consultation with NSW Health. This proposed revision was tabled at a meeting between Hunter Water
and NSW Health on 1 March 2018.

Following consultation with NSW Health, the updated criteria for notification to NSW Health for DWQ and future
schedule of risk assessments were implemented from 6 April 2018. We are continuing to consult with NSW
Health on the revised risk rating tools for all new risk assessments. This consultation is ongoing.

2.1.8 Non-conformances with the Drinking Water Quality Management System

There were no non-conformances with the Drinking Water Quality Management System during 2017-18.

Compliance and Performance Report 2017-18 | 21




2.2 Recycled water

2.2.1 Introduction

Hunter Water manages its recycled water schemes in a way that protects human health and the environment
and complies with customer agreements and other relevant regulatory requirements. Our 2017-2022
Operating Licence requires us to maintain and implement a system for managing recycled water quality that
is consistent with the Australian Guidelines for Water Recycling 2006 (AGWR). A key component of complying
with the AGWR is the implementation of a risk-based management framework, including CCPs.

The AGWR requires Recycled Water Quality Management Plans (RWQMPSs) to be developed for all recycled
water schemes. A RWQMP is a documented system for managing the production and supply of recycled
water and consolidates all essential information surrounding the operation and management of the recycled
water system.

We have developed RWQMPs for all our recycled water schemes, addressing the 12 elements as described
in the AGWR. We undertake a rolling review process for our RWQMPs.

This section of the report describes:

o Hunter Water’s recycled water schemes

o Performance at CCPs during 2017-18

e Recycled water quality management activities completed during 2017-18 (Table 2-23)

e Proposed future activities (Table 2-24).

¢ Continual improvement activities undertaken during 2017-18

e Significant changes made to the Recycled Water Quality Management System (RWQMS) in 2017-18

e Any non-conformances of the RWQMS

Compliance and Performance Report 2017-18 | 22




2.2.2 Overview of recycled water schemes

Hunter Water’s current recycled water schemes provide recycled water from the Branxton, Cessnock, Clarence
Town, Dora Creek, Dungog, Edgeworth, Karuah, Kurri Kurri and Morpeth Wastewater Treatment Works
(WWTW) and the Shortland WWTW (part of the Kooragang Industrial Water Scheme) - see Table 2-12. The
location of our current and proposed recycled water schemes are shown in Figure 2-3.

Table 2-12 Hunter Water’s recycled water schemes
2017-18 reuse

Recycled water source Recycled water use volumes (ML)

Branxton WWTW Branxton Golf Course and The Vintage Golf Course 270
Cessnock WWTW Cessnock Golf Course 130
Clarence Town WWTW Clarence Town lIrrigation Scheme 49
Dora Creek WWTW Eraring Power Station 872
Dungog WWTW Local farmer 269
Edgeworth WWTW Waratah Golf Course 87
Karuah WWTW Karuah Irrigation Scheme 148
Kurri Kurri WWTW Kurri Kurri Golf Course and Kurri Kurri TAFE 66
Mayfield West Advanced WTP  Orica Australia Pty Ltd 964 b
Shortland WWTW Water Utilities Australia 1530°
Morpeth WWTW Easts Golf Course and local farmer 163
Paxton WWTW Paxton woodlot 19
Total 4,567 @

a) Excludes use by Hunter Water onsite at WWTW and indirect agricultural reuse.

b) On 27 November 2017 the Mayfield West AWTP was sold to Water Utilities Australia. Following this date the
AWTP is maintained and operated by Water Utilities Australia. Hunter Water now supplies recycled water from
Shortland WWTW to Water Utilities Australia at the Mayfield West AWTP.

Compliance and Performance Report 2017-18 | 23




Figure 2-3 Hunter Water’s recycled water schemes

L g.mnd -0 ¥
. - DUNGOG
@  Operating racycling scheme [ = WWTW &
& Proposed recycling scheme ® 2 Farmer
® Wilastewater Traatment Works ’w 'r:ﬂ
= ]
[WANTW) =
Advanced Water Treatment Flant ‘; &
® k) %,
-
Hunter Watar ks
:' Area of Operations G@
,,!‘
Clarence Town “a
Irrigation Scheme
@¢ CLARENCE TOWN
WWTW
Karuah
BRANXTON Hay, Irrigation Scheme 4y
WWTW %
*, KARUAH
Branxton € wwTw
Golf Course Fort
MORPETH Sfephens
WWTW
FARLEY Easts Farmer
WWTW
@ The Vintage Golf Course i@ Graliamstown
o
Chisholm Development
Kurri Kurri gilllelstun Hetights
CESSNOCK TAFE RAPRECENTREIR
WWTW Dt
urri Kurri
Stonebridge * "up‘;:\f_,ﬂ'fm Golf Course Fullert
Golf Course
Cove
MAYFIELD WEST
AWTP
SHORTLAND @ @ °
a Paxton Woodlot WWTIE Dncs
PAXTON
WWTW EDGEWORTH
WWTW Waratah
Golf Course
PACIFIC
OCEAN
Eraring
Power Station®
Lake
Mo . .
DORA CREEK @ -
WWTW

2

Compliance and Performance Report 2017-18 | 24




2.2.3 Performance of critical control points

The following sections describe performance at CCPs. A brief explanation of each of the wastewater treatment
terms referenced in the section is included in the Glossary (see section 7.3).

Branxton wastewater treatment works

Branxton WWTW receives wastewater from Branxton East, Branxton and Greta. Influent entering the system
is primarily residential (domestic) with only a small volume of trade waste flows from retail outlets, hotels and
small automotive repair garages.

Branxton WWTW includes the following processes:

e screening and grit removal
e bioreactor
¢ membrane filtration

e chlorination

Recycled water from Branxton WWTW is supplied to Branxton Golf Course and The Vintage Golf Course.
Performance at CCPs within the Branxton WWTW during 2017-18 is shown in Table 2-13.

Table 2-13 Branxton WWTW: recycled water scheme CCPs performance 2017-18

Critical control point Critical limit Compliant
Membranes filtration Turbidity of permeate at each individual membrane train must not exceed v

0.5 NTU for > 120 seconds
Chlorination system Chlorine contact time must be at least 8.3 min.mg/L v

pH upstream of chlorine contact tank must not exceed 9 v

Mayfield West advanced water treatment plant (Kooragang Industrial Water Scheme)

Mayfield West AWTP receives treated wastewater from Shortland WWTW. Influent entering the system is
primarily residential (domestic), however the WWTW does accept trade waste flows from a number of trade
waste customers.

The AWTP includes the following processes:
e chloramine dosing
e screening
e microfiltration
® reverse 0Smosis

e chlorination

Recycled water from Mayfield West AWTP is supplied to Orica Australia Pty Ltd. On the 27 November 2017
the AWTP was sold to Water Utilities Australia. Following this date the AWTP is maintained and operated by
Water Utilities Australia. Performance at CCPs during 2017-18 (prior to 27 November 2017) is shown in Table
2-14,

Compliance and Performance Report 2017-18 | 25




Table 2-14 Kooragang Industrial Water Scheme: recycled water CCPs performance 2017-18 (pre 27
November 2017)

Works/Plant  Critical control point  Critical limit Compliant
Shortland Aeration cycle Outside target range (less than -0.2 mg/L of DO set-point) for v
WWTW 10 consecutive aeration cycles OR no aeration blowers
available
Alum dose rate No alum dosing for 14 days v
Mayfield Microfiltration Combined permeate turbidity > 0.15 NTU for > 40 mins v
West AWTP Pressure decay time > 7 kPa for 3 consecutive tests of v
> 10 kPa for an individual test
Reverse osmosis Combined permeate electrical conductivity (EC) > 70 uS/cm for v
(RO) > 60 mins
Electrical conductivity removal across the RO achieves <90% v

reduction in EC for 60 mins

Chlorination system Chlorine contact time at outlet < 11 min.mg/L (pH < 7.5) for > v
20 mins, Chlorine contact time at outlet < 27 min.mg/L (7.5
< pH < 9) for > 20 mins

pH at outlet > 9 for > 10 mins v

Temperature at outlet > 10 for > 10 mins v

Dora Creek wastewater treatment works

Dora Creek WWTW receives wastewater from Bonnells Bay, Silverwater, Morisset Park, Yarrawonga Park
and Sunshine Brightwaters. Influent entering the system is primarily residential (domestic) with a number of
trade waste customers also discharging to the treatment plant.

Dora Creek WWTW includes the following
processes:

e screening
e grit removal
e bioreactor

e clarification

o effluent storage dam

Recycled water from Dora Creek WWTW is supplied to the Eraring Power Station. Performance at CCPs
within the Dora Creek WWTW is shown in Table 2-15.

Table 2-15 Dora Creek WWTW: recycled water scheme CCPs performance 2017-18

Critical control point Critical limit Compliant
Secondary treatment process Flow rate < 367 L/s for more than 60minutes v
Effluent balance dam ponding Flow rate < 734 L/s for more than 60minutes v

Compliance and Performance Report 2017-18 | 26



https://reservoir.hunterwater.com.au/OurSites/RecycledWater/Pictures/8ML holding tank.jpg

Karuah wastewater treatment works

Karuah WWTW receives wastewater from the Karuah township. Influent entering the system is primarily
residential (domestic).

- -q
Karuah WWTW includes the following processes: k '

e screening
e bioreactor
e UV disinfection

o effluent storage dam

Recycled water from Karuah WWTW is supplied to an irrigation scheme. Performance at CCPs within the
Karuah WWTW is shown in Table 2-16.

Table 2-16 Karuah WWTW: recycled water scheme CCPs performance 2017-18

Critical control point Critical limit Compliant
Biological Inlet flow meter  <48.3 L/s for more than 60 minutes when irrigation is v
treatment occurring
Aeration control ~ No aerators available/running during six consecutive IDEA v
cycles
uv UV operation UV bank must be on when irrigation is occurring v
System UV calculated >35mJ/cm? with a transmissivity of greater than 55% at 44L/s v
dose when irrigation is occurring
UV Flow rate <44L/s when irrigation is occurring v

Dungog wastewater treatment works

Dungog WWTW receives influent into the system that is primarily residential (domestic).

The Dungog WWTW includes the following processes:
e screening
e sedimentation
e trickling filters
¢ sludge digesters

e maturation ponds

Recycled water from Dungog WWTW is supplied to a local farmer. Performance at the CCP within the Dungog
WWTW is shown in Table 2-17.

Table 2-17 Dungog WWTW: recycled water scheme CCP performance 2017-18

Critical control point Critical limit Compliant

Effluent reuse pond Flow rate < 520kL/d for more than 4 days and reuse customer irrigating v

Compliance and Performance Report 2017-18 | 27



https://reservoir.hunterwater.com.au/OurSites/RecycledWater/Pictures/paddock1.jpg
https://reservoir.hunterwater.com.au/OurSites/RecycledWater/Pictures/Working travel irrigator.JPG

Morpeth wastewater treatment works

Morpeth WWTW receives wastewater from Morpeth, Metford, Thornton, Tenambit, Ashtonfield, Beresfield,
East Maitland and parts of Maitland. Influent entering the system is primarily residential (domestic).

Morpeth WWTW includes the following processes:
e screening
e bioreactor
e clarification
e UV disinfection

e maturation ponds

Recycled water from Morpeth WWTW is supplied to a local farmer and golf course. Performance at CCPs
within the Morpeth WWTW is shown in Table 2-18.

Table 2-18 Morpeth WWTW: recycled water scheme CCPs performance 2017-18

Critical control point Critical limit Compliant
Secondary Biological treatment flow < 500L/s when valve to maturation pond is open v
treatment rate
processes
UV System UV operation Must be on when valve to the maturation pond is open v
Flow rate through UV < 500L/s when valve to maturation pond is opened v
UV calculated dose >32 mJ/cm? with UV transmissivity at 40% v
UV Operation Must be at least 48 out of 60 lamps when maturation v

pond valve is open and reuse customer is pumping

Lagoon ponding Inlet flow rate <500 L/s when maturation pond valve is opened v

Compliance and Performance Report 2017-18 | 28




Clarence Town wastewater treatment works

Clarence Town WWTW receives wastewater from the township. Influent entering the system is primarily
residential (domestic).

Clarence Town WWTW includes the following
processes:

e oxidation ponds
e maturation ponds

o effluent storage ponds

Recycled water from the Clarence Town WWTW is supplied to an irrigation scheme. Performance at CCPs
within the Clarence Town WWTW is shown in Table 2-19.

Table 2-19 Clarence Town WWTW: recycled water scheme CCPs performance 2017-18

Critical control point  Critical limit Compliant

Lagoon Flow rate <252 kL/d when irrigating at the reuse area v

ponding Valve V1102 must be closed v
position V1100 must be open when irrigating on the reuse area v

Compliance and Performance Report 2017-18 | 29




Kurri Kurri wastewater treatment works

Kurri Kurri WWTW receives wastewater from the Kurri Kurri catchment area. Influent entering the system is
primarily residential (domestic).

Kurri Kurri WWTW includes the following processes:

screening

bioreactor

clarification

tertiary filtration (dual media)

UV disinfection

Recycled water from the Kurri Kurri WWTW is supplied to the Kurri Kurri TAFE and Kurri Kurri golf course.

Perform

ance at CCPs within the Kurri Kurri WWTW is shown in Table 2-20.

Table 2-20 Kurri Kurri WWTW: recycled water scheme CCPs performance 2017-18

Critical control point Critical limit Compliant
Biological Inlet flow <172 L/s for more than 60 minutes when the golf course is pumping v
treatment  meter recycled water
Aeration Air flow rate 0 m3/h for no more than 8hrs when pumping to the Golf v
process course or effluent storage ponds
Media Filter lift flow <172 L/s for more than 60 minutes when pumping to the golf course or xa
filtration effluent storage ponds
uv UV operation Must not be off for more than 60 minutes when pumping to the golf xb
System course or Kurri TAFE storage pond

UV Lamps At least 18 lamps per bank must be on when pumping to the Golf xb
course or Kurri TAFE storage ponds

UV calculated  >35mJ/cm2 for 60 minutes when pumping to the golf course or Kurri xb
dose TAFE storage ponds
UV Flow rate <400L/s when pumping to the golf course or Kurri TAFE storage ponds xb

a)

b)

A technical issue resulted in a bypass of the tertiary filters, resulting in approximately 1.5kL of recycled water
being pumped to the Kurri Golf Club that did not receive filtration. The Kurri golf club was notified and a sample
from their on-site dam collected. The failure was rectified and the incident was reported to NSW Health as per